
Ohio Water Environment Association | Volume 88:2 | Issue 2 2015

Choosing a Contract Lab 
page 48

Blueprint Columbus Collection
System Model
page 60

NEORSD’S Approach to Managing
Wet Weather Flows 
page 70

City of Warren WPCF   page 54

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org

Same old topics?

Same old problems?

Same old wastewater?

New ideas!

New technologies!

New opportunities!

pages 33 - 47



2                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2015



www.ohiowea.org                                                                                                                                                     3
[...]
ZZ Competence – Does the lab consistently have the capacity for 
the work it accepts? In other words, are there enough competent 
analysts and enough working instruments to adequately address 
the needs of all their clients?
ZZ Flexibility – If an urgent need arises can they provide quicker 
service? For instance, if your CN distillation unit fails at an 
inopportune time, can they get results to you in time for you 
to submit your eDMR?
ZZ Pricing – If you do need this rush turnaround time, what is 
the additional cost?
ZZ Recommendations – Have you heard that this lab is consistently 
late in getting results out? Do they repeatedly over estimate 
what they can actually accomplish in any given week?

(10) The Unexpected
Always expect the unexpected.

ZZ Communication – How quickly will you be notified of any 
problems that may occur? Will you be called immediately if 
a sample is lost or broken?
ZZ Competence – If the results you get are unexpected, such as 
the final effluent numbers are higher than the raw influent 
numbers, would the lab recognize that to be unlikely? Do they 
have redundancy in their record keeping so data will not be 
lost due to a computer glitch? Should the EPA have questions 
about some unusual results, does the laboratory have someone 
with the background and expertise to consult with?
ZZ Flexibility – Should something happen at the laboratory – 
analyst error, natural disaster, act of God, what have you – will 
the lab cover any resampling costs?
ZZ Recommendations – Is the unexpected ‘normal’ for this lab? 
There is not a laboratory in business that has not had an 
unforeseen event, but this should not be on a regular basis and 
the lab should certainly be very willing to explain the situation 
and take steps to assure it does not happen again.

In closing, I will leave you with these websites that I have found 
to be helpful in finding labs in your geographic area to interview.

List of OEPA DDAGW Labs 
http://epa.ohio.gov/ddagw/labcert.aspx
List of NELAC accredited Labs 
http://lams.nelac-institute.org/ 

If it is at all possible, I highly recommend you visit the potential 
contract lab and get a feel for how they really work. Are they 
organized? Do they seem to get along well with each other? Do 
they enjoy showing off their facility?
Always remember to treat the lab personnel with respect. They are 
trained professionals. And make sure you keep up your end of the 
bargain. Don’t ask for unnecessary perks. Pay your bills on time! 
Independent labs are usually running on pretty tight budgets and 
none of them are getting rich. If you treat them well they will likely 
do whatever they can to keep you happy.
If you find a lab you love, talk them up to your peers! But be very 
careful of being overly critical. Typically it is better to have ‘no 
comment’ than to cast aspersions. I think most people recognize a 
‘no comment’ for what it really is. Good luck!
Kathy Richards, Environmental Compliance
City of Akron Water Reclamation Facility
krichards@akronohio.gov

Feature Article

continued from page 49

BE A VOICE FOR WATER
Tell a friend, tell a neighbor, tell the world what water’s worth to you!
Water Professionals - Find all of the resources you will need to help spread the word about the value and importance of water, water related issues, 
and the water profession in the Water’s Worth It Tool Kit at http://www.waters-worth-it.org/



www.ohiowea.org                                                                                                                                                     51

Composite polymer material

No Scrap Value!
Eliminates the theft problem 

common to cast iron lids.

Light Weight 
Reduces finger & back injuries.

Rated For Traffic Loads 
Tested in excess of 40,000 lbs. 

trumbull-mfg.com
800.677.1799

HEY!
This ain’t 

cast iron!

1040 N. Meridian Rd.
Youngstown, OH 44501

“Quality products for the waterworks and valve industries”

!



52                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2015

Kaeser Compressors, Inc. 
866-516-6888  •  kaeser.com/blowers
Built for a lifetime is a trademark of Kaeser Compressors, Inc.    
©2015 Kaeser Compressors, Inc.    customer.us@kaeser.com

COMPRESSORSAdvanced Blower Solutions  
for Wastewater Treatment
Kaeser understands the important requirements 
wastewater treatment plant designers and operators 
consider when evaluating and selecting blowers 
and compressed air equipment:    

	 •	best	possible	equipment	reliability
	 •	lowest	life	cycle	costs
	 •	simplicity	and	ease	of	maintenance
	 •	superior	energy	efficiency
	 •	small	footprint	and	ease	of	installation

To	fulfill	these	needs	and	more,	Kaeser	offers	fully	
packaged	rotary	screw	and	rotary	lobe	blower	systems.	
Packages	come	complete	with	a	premium	efficiency	TEFC	
motor,	silencers,	starters/drive,	an	insulated	enclosure,	
and	a	full	complement	of	sensors.	

If you’re looking for reliability and efficiency, talk to Kaeser.

Locally represented by



www.ohiowea.org                                                                                                                                                     53

Arsenic

Fluoride*

Thallium

Barium

Cobalt

Zinc

Molybdenum

Cyanide

Selenite*

Selenate*

Silica*

Vanadium
Hexavalent

Chromium

Mercury*

Copper*

Cadmium

Tin

Antimony

Lead

Boron

Nickel

UP TO 99%
REMOVAL TO

ACHIEVE
Mercury < 1.3ppt
Selenium < 1.0ppb



54                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2015

CITY OF WARREN, OHIO WATER POLLUTION CONTROL FACILITY
by Mike Welke, Biosolids Manager/Maintenance Supervisor for Warren WPCF

Plant Profile

Introduction
The City of Warren is located in the northeast section of the state. It 
is near the Pennsylvania border. Warren has over 40,000 residents 
and it used to be heavy in the steel industry. The Water Pollution 
Control Facility (WPCF) is located on 111 acres in Weathersfield 
Township. The WPCF operates through a permit issued by the 
Ohio EPA under the National Pollutant Discharge Elimination 
System (NPDES) program. The permit requires the plant effluent 
to maintain a carbonaceous biochemical oxygen demand (CBOD) 
monthly average below 12 mg/l, a Total Suspended Solids (TSS) 
monthly average of below 20 mg/l, E. Coli monthly average below 
126 cfu/100ml, Ammonia monthly average of less than 3 mg/l, a 
pH range of 6.5 to 9, and a chlorine residual of no more than 0.024 
mg/l can be discharged into the Mahoning River. The facility serves 
Warren, Champion, Lordstown, and other parts of Trumbull County. 
The Warren WPCF maintains over 190 miles of sanitary sewers 
and 138 miles of storm sewers. The collection system is majority 
gravity fed with 6 pump stations that pump the flow to the gravity 
section of the collection system. The pipe sizes of the collection 
system vary from 6”to 72”. These lines flow into a 78” interceptor 
before going into the main pump station. The main pump station has 
four 18 by 24 inch non-clog vertical pumps. Two of these pumps 
are on a Variable Frequency Drive (VFD). The other two are set 
up to run at full speed. The flow leaves the main pump station via 
a 42” force main that goes about a mile up the road to the plant. 
History of Warren WPC
The original facility was put on line in 1962 with Preliminary and 
Primary treatment. The plant consisted of one manual bar rack with 
1½ inch spacing, two Detritus tanks with reciprocating rakes for 
grit wash and removal, four primary flocculation/settling tanks, 
one gravity thickener, one scum sump, one sludge holding tank, 
two vacuum filters, two five-hearth incinerators, and one chlorine 
contact tank. The design flow was 10 MGD. The flow consisted of 
about 70% residential and 30% industrial. The collection system 
at that time was a combined sewer system with a lot of combined 
sewer overflow (CSO’s). There is only one of these overflows in 
existence today and we are currently working to eliminate it. 

Secondary treatment aeration tanks with
primary building and sludge holding in background

The facility has gone through two major upgrades. The first was 
completed in 1987. This project expanded the plant with secondary 
treatment using activated sludge aeration. The design capacity was 
expanded to 16 MGD average and a maximum of 40 MGD. Some 
improvements that accompanied this project were the construction 
of a screening building. The screening building houses catenary 
bar screens (2) and a manual bar screen. All three screens had 
¾-inch openings. Two new detritus tanks were constructed, 24 
foot in diameter. The original two detritus tanks are 20 foot in 
diameter. The detritus tanks are equipped with circular collection 
systems, reciprocating rake washers, and organic return pumps. One 
additional primary settling tank was constructed. This treatment 
phase is supposed to remove most of the settleable solids. 
Secondary treatment including ammonia removal is accomplished 
by an activated sludge process including four aeration tanks each 
with four passes using fine air diffusers. The air is provided by 
one of four 450 hp blowers that are rated for 7200 cubic feet per 
minute (CFM) each. This fine bubble aeration system allows 
efficient oxygen transfer. The mixed liquor channel is aerated 
using a Huffman blower. This fine bubble aeration system keeps 
the microorganisms in suspension until they reach the four final 
clarifiers. In the Final Clarifiers the suspended biological material is 
settled to the bottom. Most of this settled material is pumped back 
to pass one of each aeration tank as return activated sludge (RAS). 
The rest is pumped to the dissolved aeration floatation tanks (DAF) 
as waste activated sludge (WAS). Here secondary sludge is aerated 
and floated, then skimmed off into a sump. This sump is pumped to 
a sludge holding tank. The subnatant water is pumped back to the 
primary influent channel. The flow leaving the final clarifiers goes 
into two chlorine contact tanks, each with post aeration. 
Disinfection is achieved by adding chlorine gas at the chlorine 
contact tanks. Sodium bisulfite is used at the post aeration tank to 
reduce the chlorine residual to a level that is not harmful to aquatic 
life in the Mahoning River. After post aeration, the flow leaves 
the facility via a new outfall line and enters the Mahoning River. 
Three plate and frame sludge filter presses for sludge dewatering 
were gradually installed in the primary building. They replaced the 
two vacuum filters. New bunkers and drag chain conveyors were 
installed to feed the incinerators. 

Aeration tanks secondary treatment



www.ohiowea.org                                                                                                                                                     55

continued on page 56

Plant Profile
A new secondary treatment building was later constructed in 1987. 
The new secondary building houses the new offices, lab, two DAF 
tanks, two Kenny strainers for filtering the plant service water, 
four return sludge pumps, two waste activated sludge pumps, four 
progressive cavity lobe type blowers (Roots Dresser), and a new 
chlorine feed room. There were some small modifications to a 
couple of plant processes several years after this upgrade. First, the 
Two Cantary Bar screen racks with ¾-inch openings were replaced 
with racks with 5/8-inch openings. New rakes were fabricated to 
match the new racks. Second, the DAF tanks were modified. The 
bottom collectors were removed and the screw augers were not 
used to pump the sludge to the sludge sump. This was believed to 
have been done due to the large amount of grit found in the bottom 
of the DAF tanks. Then primary and secondary sludges were 
introduced together just before entering the tanks. This provided a 
more homogeneous blended sludge that would provide a consistent 
sludge to the belt press. 
In 1997, the next upgrade consisted of the construction of a new 
solids handling facility. The old incinerators were not meeting air 
quality standards. This made us look into alternatives. First we 
looked into putting in a regenerative afterburner onto our existing 
incinerators. This option would only get us about three years of 
compliance before the air quality standards got tougher and we 
would not be able to meet those standards.
We then started looking at other solids handling processes. In 
particular, a process that would generate class A biosolids for 
beneficial reuse. It was decided to go with a lime-stabilized heat-
pasteurized system from RDP Inc. This system takes dewatered 
sludge cake into a thermo-blender, which mixes and conveys the 
cake through the unit. The augers of this unit are heated electrically, 
internally, as well as the bottom of the thermo-blender. A high 
calcium quick lime is added to both help get the biosolids up to 
158°F and to get the pH of the biosolids up as well. From there 
the biosolids are dropped into the pasteurization vessel. This unit 
is totally enclosed and the sides are heated electrically to maintain 
product temperature. At each end there are temperature probes used 
to verify product temperature from beginning to end. Pasteurization 
occurs via maintaining 158°F minimum for 30 minutes. The 
product then leaves the pasteurization vessel and is dropped onto 
a serpentex conveyor and the product (Nature’s Blend) is conveyed 
to our inner storage area. 

Several tests are run to make sure the Nature’s Blend meets the 
USEPA 503 requirements for class A Exceptional Quality Sludge 
(EQS) known as biosolids. It meets Alternative One - Option 6 of 
these regulations. This makes the Nature’s Blend a lime stabilized 
heat pasteurized biosolid. The product also meets the EPA ceiling 
concentration limit for metals from table 3. We check the pH of 
the product every day it needs to be at a pH of 12 for 2 hours and 
11.5 after 22 hours. We do composite samples and run metals and 
we do a grab sample for fecal coliform from eight spots around the 
pile of Nature’s Blend. Our permit allows us to have up to 1000 
most probable number (MPN) of fecal coliform. However, we are 
usually non-detect for fecal coliform.
The solids handling facility uses two Ash-Brook 2-meter 
Klampresses to dewater the sludge. The feed solids going to the 
belt press average 4.5% to 5.5%. The cake solids coming off 
the belt press average 24%. The Nature’s Blend solids average 
around 36% to 40%. The facility has two trains, one to process 
Warren’s solids, the other to process cake from other facilities. It 
is listed as a regional facility. The facility can process up to 240 
wet tons in a 24-hour period. This would be 120 wet tons through 
the belt press (Warren’s solids) and 120 wet tons through the live 
bottom bin (solids from other facilities). We have run trials of 
other facilities’ cake solids and have found that most facilities use 
digesters to reduce the volatile solids, which reduces the volume. 
These materials, when run through our system, do not make a 
good marketable product. Although we understand why other 
facilities digest their solids to reduce their volatile solids, we like 
our volatile solids. The Nature’s Blend material has a granular 
soil-like appearance largely in part because of these volatile solids. 
Presently the plant has an average daily flow of 10 to 12 MGD, 
which is about 74% of design capacity. The plant is in compliance 
with its permit, but the plant is aging. Most of the equipment has 
exceeded its life expectancy of 20 years and trying to maintain this 
old equipment and processes is a consistent struggle. Maintenance 
is just keeping the equipment from failing. The next project in the 
near future will be a plant-wide rehab and refurbishment. Some of 
[...]
www.evoqua.com/findrep

Henry P. 
Thompson

 
 

©
 2012 CH2M

 HILL W
BG010312153216DEN

Providing Ohio with Sustainable 
Water and Wastewater Solutions

CH2M HILL has the people, knowledge, experience, and 
resources to help our Ohio clients meet their water goals and 
objectives in a sustainable manner that considers all aspects 
of the water cycle. We are a dedicated community partner in 
providing comprehensive yet cost-effective water, wastewater, 
water resources, and utility management services. 

For more information, please contact one of our local 
offices or visit www.ch2m.com  
Cincinnati 513-530-5520 | Cleveland 216-623-0326    
Columbus 614-888-3100 | Dayton 937-228-4285



www.ohiowea.org                                                                                                                                                     67

�
�
��

����� ���
�
�

�
�
�
�

�
����� ����

�
�

�

����������������������������������
�������
�����	
��

��������������������

����������
�������������������������� �����������­��������������������������� 

��������������������
�������������������������������������
�������
�

�����
�������

����������
��������

������
�������

�������

�������

�������

��������

����

�����

���	�

�����	�	
�������

����������
����������

�����

���������
�������


�������

����������

�������

���������
���	����

�����������
����������������

���
����������������



68                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2015

ThermAerTM 

Quality Biosolids Through Advanced Technologies 
 

Thermal Process Systems’ ThermAer Biosolids Reduction 
System Is The Second Generation In Autothermal 

Thermophilic Aerobic Digestion (ATAD) Technology. 

 High quality pathogen free product 
 Superior volatile solids reduction 
 ORP control for a more complete oxidation virtually 

eliminates foul odors 
 Process flexibility 
 Reduction in capital and operating costs 
 Potential use of existing tanks 

 

 

THERMAL PROCESS SYSTEMS 
627 East 110th Ave. Crown Point IN 46307 
219‐ 663‐1034 www.ThermalProcess.com 

 

Represented Locally By: 

 
1211 Chesapeake Ave., Columbus, Ohio 43212 

Phone (614) 224-7670 Fax (614) 224-7660 
Paul Matrka – Owner  paul@go-smith.com 

Laura Tegethoff – Owner  LauraT@360water.com 
Jim Grunenwald – Associate  jimg@go-smith.com 

Kim Riddell – Associate  kim@go-smith.com 

Water and Wastewater
Innovative and Reliable Construction Services for

Since 1951

Headquarters
6235 Westerville Road
Westerville, OH 43081
614.212.5700

Springfield, Ohio 100 MGD HRT Facility

I N D U S T R I A L

Are You an Instructor?
Do You Work with College Interns?

Employ College Students?
Know a Student Interested in a Water Quality Career?

Eligible Students can join OWEA/WEF Free for One Year!
Designed for the specific needs of students - offering a solid 
foundation on which to build careers and gain credibility with 
water quality leaders.
The Ohio Water Environment Association is offering a year long 
OWEA/WEF membership to students with an interest in the 
water quality/wastewater field. This is a dual membership with 
OWEA (as the state member association) and WEF.
Students must be enrolled in a minimum of 6 credit hours in an 
accredited college or university.
Encourage students to apply for a free membership at: 
http://www.ohiowea.org/memberships.php



www.ohiowea.org                                                                                                                                                     69

THE GORMAN-RUPP COMPANY
P.O. BOX 1217 | MANSFIELD, OHIO 44901-1217 | USA 
419.755.1011 | GRSALES@GORMANRUPP.COM | GRPUMPS.COM

503     © Copyright, The Gorman-Rupp Company, 2015 Gorman-Rupp – Mansfield Division is an ISO 9001:2008 and an ISO 14001:2004 Registered Company

QUALITY ENGINEERED RELIASOURCE® LIFT STATIONS DISTRIBUTED BY:

Since 1933, you’ve trusted Gorman-Rupp to manufacture the best-performing, most durable pumps in the industry. Easy to 
specify, purchase and install, ReliaSource® systems come precisely engineered and completely tested by a company that 
has been building complete pumping stations for over 40 years.

Carefully inspected, they carry an industry-leading warranty. And, most importantly they carry the Gorman-Rupp name 
- giving you the confidence that your pumping system will stay on the job so you don’t have to.

ReliaSource®  8x12  
Above-Ground Lift Station

ReliaSource®  8x9 
Above-Ground Lift Station

ReliaSource®  6x6T  
Above-Ground Lift Station

ReliaSource® Above-
Ground Submersible Valve 

Package (ASVP)

ReliaSource®  6x6  
Above-Ground Lift Station

ReliaPrimeTM 
Back-up System

ReliaSource®  
Below-Ground Pump Station

ReliaSource® Base 
Mounted Lift Station

ReliaSource®  7x10  
Above-Ground Lift Station

ReliaSource®   
Auto-Start Lift Station

SOUTHERN SALES COMPANY
3516 GANDER DR. | JEFFERSONVILLE, IN  47130 
PH: 812.282.4028 | FX: 812.282.4038 | www.southernsalesinc.com

CRAUN LIEBING COMPANY
11801 CLIFTON BLVD. | CLEVELAND, OH  44107 
PH: 216.228.7900 | FX: 216.228.7905 | www.craunliebing.com

TOTAL SYSTEM 
RESPONSIBILITY.
WHAT DOES IT MEAN FOR YOU?

reliableliftstations.com

For Northern & Central Ohio Contact: For Southern Ohio Contact:



70                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2015

Technical Article
BIG, BETTER, BEST – NEORSD’S APPROACH TO MANAGING WET WEATHER FLOWS

by Harry Shaposka, P.E., NEORSD; David Frank, P.E., and Brian Bland, E.I., ARCADIS U.S.

When you operate a combined sewer system, and peak wet weather 
flows are measured in the hundreds of millions of gallons per day, 
it is not viable to consider storage as a sole solution to the problem. 
An approach with “perpetual” capacity is required. Chemically-
Enhanced High Rate Treatment (CEHRT) is a concept that provides 
this capacity in a relatively small footprint and it is an integral part 
of the Northeast Ohio Regional Sewer District’s (Sewer District) 
combined sewer overflow (CSO) management plan.
The Sewer District owns and operates three wastewater treatment 
plants (WWTPs) in the greater Cleveland area and has responsibility 
for CSOs that impact Lake Erie and tributary streams. Each WWTP 
has different capabilities to process peak wet weather flows. In 
2011, the Sewer District entered into a Consent Decree with the 
United States and Ohio Environmental Protection Agencies (OEPA/
USEPA) and the United States Department of Justice (USDOJ) for a 
Combined Sewer Overflow - Long Term Control Plan (CSO-LTCP). 
This program, dubbed Project Clean Lake, includes wet weather 
plant upgrades, collection system improvements, remote storage 
tanks and implementation of green infrastructure technologies 
limiting storm inflow. 
The wet weather plant upgrades include demonstration and pilot 
testing and, based on results of these initial projects, eventual 
design, construction and full operation of wet weather facilities 
at each WWTP. The pilot testing and demonstration is required to 
prove that the wet weather facilities can reliably meet the effluent 
solids and bacteria limits required by the control measures. These 
CEHRT facilities include both chemically-enhanced primary 
treatment (CEPT) and high-rate disinfection (HRD). 
The basic concept of CEPT is to use chemical coagulants and 
flocculants to alter the settling characteristics of suspended particles 
and improve settling properties. This improvement allows for higher 
surface overflow rates (SORs) and enables the Sewer District to 
construct settling tanks with smaller footprints (and lower cost to 
customers).
The basic concept of HRD is similar: achieve sufficient disinfection 
in a shorter period of time. This allows for smaller volume chlorine 
contact tanks – or even the use of existing bypass channels to 
provide disinfection time – both of which can potentially reduce 
cost. These solutions were originally presented during facility 
planning for each of the WWTPs and determined to be the most 
cost-beneficial technologies for solids and bacterial removal.

To evaluate the effectiveness of CEPT and HRD for combined 
sewage treatment, the following Consent Decree performance 
evaluation criteria had to be demonstrated:

66 Achieve 40.0 mg/l Total Suspended Solids (TSS) across 
seven consecutive activations. Ultimately, the CEPT 
facility design goal will be to meet 30.0 mg/l TSS.

66 Achieve 126 cfu/100 ml E. coli (recreational season 
geometric mean), 284 cfu/100 ml E. coli (rolling seven 
days of activation geometric mean) and 0.038 mg/l total 
residual chlorine concentration.

CEHRT Work Plans were developed for each of the three treatment 
plants and submitted to the OEPA/USEPA for approval. Bench 
testing of flocculants and coagulants was performed to determine 
the optimum chemical combinations and dosages. The chemicals 
selected for the pilot and demonstration testing were ferric chloride 
and anionic polymer. This combination results in solids removal 
rates as high as 80 percent in bench testing. The range of ferric 
chloride dosage shown as optimum was 20 to 30 mg/l. The range of 
polymer dosage shown as optimum was 1 to 3 mg/l as neat polymer.
Sodium hypochlorite and sodium bisulfate were selected for 
disinfection and dechlorination chemicals. The range of sodium 
hypochlorite (NaOCL) concentrations and associated contact times 
will be evaluated during piloting of HRD. Chlorine dosages ranging 
from 3 to 20 mg/l have been tested in conjunction with contact times 
from 3 to 20 minutes. At each of the three WWTPs a prefabricated 
steel tank is used to test disinfection of CEPT effluent. The tank is 
designed for a 100 gpm flow rate; however, the pumped rate can 
be throttled to provide some variation in flow rate. The test tank 
was also designed to take samples at multiple locations to simulate 
different chlorine contact times.
The primary purpose of the CEHRT pilot/demonstration project is 
to demonstrate to the OEPA/USEPA that the defined performance 
criteria can be consistently met using CEPT and HRD. A secondary 
benefit of this demonstration testing is confirmation of the 
design metrics used for full-scale implementation and operations 
guidelines. A summary of current design capacities and future 
capacity (SOR) goals is presented in Table 1.

  Southerly WWTP Easterly WWTP Westerly WWTP 

Consent Decree 125 MGD (PEB) 400 MGD (CSO 001) 411 MGD (CSO 002) 

Design Criteria 

Future Full Scale PST 11-14 Expansion Design Planned for 2015 Design Planned for 2017 

CEHRT Status In Construction 

CEPT Peak Design Flow Rate 260 MGD through PST 11-14 400 MGD 411 MGD

SOR Requirements Up to 3,500 gal/ft2-d Size of future tanks design 
depends on pilot results

Size of future tanks design depends 
on pilot results

(gal/ft2-d) (75.6 MGD/tank)

High Rate Disinfection PEB Conduit Future HRD Reactor Future HRD Reactor

Contact Time <15 minutes <15 minutes <15 minutes 

Table 1- Current and Future Design Capacities of all Three Facilities



www.ohiowea.org                                                                                                                                                     71

Technical Article
Because each WWTP has different existing facilities, and a different 
long-term plan for application of high-rate processes, a different 
approach was taken for each CEHRT pilot/demonstration facility, 
as described below. 
Easterly WWTP – Pilot Plant Approach
The Sewer District’s Easterly WWTP has a secondary treatment 
capacity of 330 mgd and a primary treatment capacity of 400 mgd. 
Peak wet weather flows currently exceed the 400 mgd capacity 
and overflow to Lake Erie. CEHRT implementation involves 
construction of all-new facilities; existing facilities cannot be 
converted to CEHRT. Subsequently, a pilot plant approach 
was taken for testing the high-rate processes before design 
implementation to further confirm process efficacy and establish 
reasonable design metrics.
A new, temporary building (Pilot Building) was constructed near 
the Headworks Building to house the pilot plant and provide a close 
source of screened wastewater for testing. The pilot plant process 
was designed for a flow rate of 100 gpm to test an effective surface 
overflow rate of up to 7000 gallons per day per square foot (gpd/
sf). A submersible pump conveys wastewater to the Pilot Building 
from either the plant overflow channel or screened wastewater from 
an alternate channel. The fabricated steel CEPT pilot tank receives 
the flow in the mixing chamber where ferric chloride is injected and 
mixed (see Photo 1 right). Mixed flow is directed beneath a baffle 
and polymer is introduced before flowing into the settling zone. The 
settling zone contains variable overflow locations and removable 
baffle walls which, along with multiple sample points, provides 
the ability to assess a range of SORs. Settled wastewater overflows 
rectangular, non-contracted weirs, flows through a magnetic flow 
meter and enters the HRD pilot tank. The HRD tank is identical 
at all three WWTPs. 
Pilot testing is ongoing at the Easterly WWTP and detailed design 
of a CEPT-HRD facility will proceed following acceptance by the 
OEPA/USEPA of the pilot test results. 

Westerly WWTP – Partial-scale Demonstration Approach 
The Sewer District’s Westerly WWTP already includes a Combined 
Sewer Overflow Treatment Facility (CSOTF) capable of storing 
up to 6 million gallons of wastewater. The CSOTF receives 
wastewater flow exceeding the WWTPs peak capacity of 100 
mgd and acts first as a wet weather flow equalization and storage 
basin. Once filled, the CSOTF transitions to “overflow” mode with 
hydraulic capacity of 300 mgd. Because historical maximum flows 
have greatly exceeded 300 mgd, sometimes as high as 900 mgd, 
additional primary treatment capacity is needed. Based on planning 
documents the required goal of implementing CEPT at Westerly 
is to increase the CSOTF SOR to as high as 7000 gpd/sf and add 
disinfection capabilities.
To demonstrate CEPT at Westerly a partial-scale demonstration is 
being performed using one quarter of one of the four CSOTF tanks 

Figure 1 - Easterly WWTP CEHRT Pilot Plant Overview.

Photo 1 – Easterly Pilot Plant CEPT Tank
with Ferric Chloride and Polymer Mixers

continued on page 72



72                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2015

Technical Article

(Quad A, Tank A). Tank A was modified with baffling and overflow 
weirs (comparable to those associated with the anticipated full-scale 
design). Chemical storage and feed facilities were also installed 
to support this partial-scale demonstration. During a wet weather 
event the dewatering pump station provides wastewater to Tank 
A at up to 18.75 mgd. Chemical addition is flow paced to achieve 
target dosage rates and assess optimum concentrations associated 
with a range of SORs. The ferric is fed in the wet well upstream of 
the pump and dispersed using an induction mixer. Polymer is fed 
through a diffuser at the influent discharge pipe to Tank A and an 
air diffuser just before the baffle wall. Approximately 100 gpm of 
the Tank A (CEPT) overflow is pumped to the HRD test tank for 
chlorination and dechlorination prior to discharge.

Ultimately, it is the goal of CEPT implementation to achieve a 
411 mgd peak hour capacity. All CSOTF tanks will be modified to 
operate with chemically-enhanced settling capabilities; in addition, 
two additional quads will be constructed. Figure 2 shows the 
location of the demonstration tank in the CSOTF.
The Westerly test report deadline is 2016. Partial scale demonstration 
testing is ongoing at this time. 
Southerly WWTP – Full-scale Demonstration Approach
The Southerly Wastewater Treatment Plant is designed to treat peak 
flows up to 400 mgd (see Figure 3 for a flow schematic of Southerly 
WWTP Headworks, CEHRT and Primary Settling facilities). It 
normally operates in two stages, with the carbonaceous biochemical 
oxygen demand being treated in the first stage and nitrification 

 

 

Figure 2 – Westerly WWTP CEHRT Demonstration Overview.

Figure 3 – Southerly WWTP CEHRT Demonstration Overview.

continued from page 71



www.ohiowea.org                                                                                                                                                     73

Technical Article
occurring in the second stage. The first stage is limited to a capacity 
of approximately 175 mgd. Operating in parallel with the first 
stage are eight primary settling tanks (PSTs 11-18). Two of these 
PSTs are normally in operation in conjunction with ten primary 
settling tanks in first stage. When wet weather flows are expected 
to exceed 400 mgd, additional PSTs from the group of PSTs 11-18 
are brought online to serve initially as wet weather storage. Once 
filled, the additional PSTs transition to a flow through mode of 
operation. The effluent from the first stage process and the eight 
PSTs is pumped by an intermediate pumping station to the second 
stage treatment process at flows up to 400 mgd. Flows above 400 
mgd are bypassed to the Cuyahoga River via the Primary Effluent 
Bypass (PEB) channel. With successful implementation of CEPT 
in four of the PSTs 11-18 (specifically PSTs 11-14), the peak wet 
weather treatment capability is planned to increase to 735 mgd 
when future parallel treatment operation is implemented.
The availability of the eight “wet weather” PSTs at Southerly WWTP 
provided the opportunity to perform full scale demonstration of 
CEPT. Primary Tank 18 (easternmost tank) was chosen to operate 
as a CEPT tank because of its proximity to the planned HRD pilot 
building, and due to its separation from the four proposed CEPT 
tanks. This plan allowed for PSTs 11-14 to be modified to serve 
as CEPT tanks by installing a sloped floor and flushing gates, new 
influent channel with chemical feed induction mixer and some 
hydraulic flow control features.

The full-scale demonstration tank (PST 18) was operated at flows up 
to 70 mgd to prove viability of operation at SORs of approximately 
3500 gpd/sf. Primary influent was gravity fed from the existing 
influent channel, through baffling to provide sufficient coagulation 
time, and into the tank. Polymer was fed immediately downstream 
of the PST 18 influent sluice gates to provide adequate, yet low 
energy mixing of the flocculant. A small pump in the PST 18 
effluent channel (which was isolated from the other PST effluent 
flow) conveyed 100 gpm of CEPT effluent to the HRD Building for 
piloting of HRD. The fabricated steel HRD tank was identical to 
Westerly and Easterly. Chemical storage and feed equipment were 
housed in this same building located just east of PS 18. 
Full-scale demonstration testing is ongoing at Southerly WWTP. 
Summary
The District has submitted pilot/demonstration testing reports 
documenting successful testing for two of the three WWTPs and is 
continuing with testing at the third. Proactive planning, thoughtful 
program design, and consistent execution have positioned the 
District to significantly improve water quality in Greater Cleveland, 
while minimizing the expense and impacts to their customer base.
Harry Shaposka, P.E., NEORSD 
shaposkah@neorsd.org
David Frank, P.E., ARCADIS 
dave.frank@arcadis-us.com
Brian Bland, E.I., ARCADIS 
brian.bland@arcadis-us.com

To Order
Online: www.wef.org/ShopWEF 
Call: 1.800.666.0206
Customers outside the U.S., its territories, 
Canada, and Mexico, please order through 
www.wef.org/portlandpress.

Also 
available  

as an  